Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)

2. First Notice (NORI-Notice of Receipt of Application and Intent
to Obtain a Permit)

3. Application Materials



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
[...]
Cross Reference 1:304
1138366_r03_03_ProjectResults SPL Kilgore Project P:1138366 C:AWWS Project Results 2
1:304
1138366_r10 05_ProjectQC SPL Kilgore Project P:1138366 C:AWWS Project Quality 2
Control Groups
1138366 199 09_CoC__1 of 1 SPL Kilgore CoC AWWS 1138366_1_of 1 1
Total Pages: 6

&

Email: Kilgore ProjectManagement@spllabs.com
Report Page 1 0of 7

35y Corporate - Kilgore: 2600 Dudley Road Kilgore TX 75662 FormrptTOGIN Created 3219/2019 v.0.0




2600 Dudley Rd. Kilgore, Texas 75662
24 Waierway Avenue, Suite 375 The Woodlands, TX 77380
Oftice: 03-984-0351 % Fax: 903-954-5914

SAMPLE CROSS REFERENCE

Printed 3072025 Page 1 of' ]
AWWS Analytical Water & Wastewater Services Inc. i
Arlin Braun
695 Shady Lane
Hallsville, TX 75650-
Sarmple Sample ID Taken Time Received
2386374 OMAHA 03/03/2025 09:20:00 03/05/2025

Bottle 01 8 oz Plastic H2S04 pH < 2
Bottle 02 Polyethylene 250 mL unpres
Bottle 03 Prepared Bottle: TKN TRAACS Autosampler Vial (Batch 1163800) Volume: 20.00000 mL <== Derived from 01 (20ml)

Method Boitle PrepSet Preparation  QecGroup Amalytical
EPA 300.0 2.1 02 1163980 03/05/2025 1163980 03/05/2025
EPA 351.22 03 1163800 03/06/2025 1164161 03/07/2025

Report Page 2 of 7

3-45.2.43 Corporate - Kilgore: 2600 Dudley Road Kilgore TX 75662 Form rptPROIPrepN Created 12'20/2026 vis




2600 Dudley Rd. Kilgore, Texas 75662
2 Waerway Avenue, Suite 375 The Woodlands, TX 77380
Olfice: Y03-984-0551 % fFax: 903-984-5914

AWWS-A

AWWS Analytical Water & Wastewater Services Inc.
Arlin Braun

695 Shady Lane

Hallsville, TX 75650-

Printed: 03/10/2025
OMAHA
RESULTS
Sample Results
2386374 OMAHA Recejved: 03/05:2025
Non-Potable Water Colleceed by Client AWWS Analytical Wate PO
Tuken:  (03/03/2023 09:20:00
EPA 300021 Propared: 1103980 u3035.2025 (9:16:00 Analvzed 1163980 03050005 J9 100 K&
Paramcrer Resvlts Linits RL Flags [GERY Lotile
nELAC  Nitrate-Nitrogen Total 111 mg/L 0.226 14797-55-8 02
NELAC  Sulfate 276 mg/L 3.00 02
EPA 351.22 Prepared: 1163800 0306 2025 U803 Amabvzed  lodls] 05070075 (7S A
Paraucter Results Uity RI Flags [SERY Aot
nELac Total Kjeldahl Nitrogen 0.593 mg/L 0.050 7727-37-9 03
Sample Preparation
2386374 OMAHA Received: (137032025
03/03/2025
Prepared: (1305 2025 09:001:33 Culewlated 03032025 (9001053 [aS V)
2 Eaviro Fee (per Sampling Group) Verified
EPA 351.2, Rev 2.0 Prepared: 1163800 03062025 (AR A Anulyzed  LIB3SO0 03062025 [N IR Vilis
weta¢  TEN Block Digestion 20/20 ml 01

Report Page 3 of 7

J 25205 Corporate - Kilgore: 2600 Dudley Road Kilgore TX 75662 Form rptPROIRESN Created 12/19/2019va 2




2600 Dudley Rd. Kilgore, Texas 73662
24 Waterway Avenue, Suite 375 The Woodlands, TX 77380
Otlice: Y03-984-0551 * Fax: 903-984-5914

AWWS-A

AWWS Analytical Water & Wastewater Services Inc.
Arlin Braun

695 Shady Lane
Hallsville, TX 75650-

Cualifiers:

We report results on an As Received (or Wet) basis unless marked Dry Weight.

Unless otherwise noted, testing was performed at SPL, Inc.- Kilgore laboratory which holds International, Federal, and state

accreditations. Please see our Websites for details,

(NJELAC - Covered in our NELAC scope of accreditation
Z-- Not o

ered by our NELAC scope of accreditation

These analytical results relate to the sarmple tested. This report may NOT be reproduced EXCEPT in FULL without wiitten approval of
SPL Kilgore. Unless otherwise spacified, these test results meet the requirements of NELAC.

RL s the Reporting Linit (samiple specific quantitation limit) and is st or above the Method Detection Limit (MDL). CAS is Chernical
Abstract Service number. RL s our Reporting Limit, or Minirum Quantitation Level, The RL takes into account the Instrument
Detection Limit (1DL), Methad Detection Limit (MDL), and Practical Quantitation Limnit (PQL), and any dilutions andjor concentrations
performed during saraple preparation (EQL). Our analytical result must be above this RL before we report s value in the Results'
colurin of our report (without a '} flag). Otherwise, we report ND (Not Detected above RLY, because the result s "< (tess than) the
numberin the RL column. MAL is Minimurm Analytical Level and is typically from regulatory agencies. Unless we report a result in the
result column, or interferences prevent it, we work to have our RL at or below the MAL.

Bill Peery, MS, VP Technical Services

Page 2 of 2

Printed: 03/10/2025

Report Page 4 of 7

3.25.2.23 Corporate - Kilgore: 2600 Dudley Road Kilgore TX 75662

Form iptPROIRESN Created




QUALITY CONTROL

AWWS-A

AWWS Analytical Water & Wastewater Services Inc.
Arlin Braun

695 Shady Lane

Hallsville, TX 75650-

Printed  03/10/2025

Analytical Set 1164161 BPA33122
Blank

Paramerer PrepSer Reading  AMDL MQL Lnits File
Total Kjeldahl Nitrogen 1163800 ND 0.00712  0.050 mg/L 127377288

ccv
Paraneter Reading  Known Linits Recoverts  Lmiis's File
Total Kjeldahi Nitrogen 5.18 500 mg/L 104 90.0 - 110 127377280
Total Kjeldahl Nitrogen 5.30 5.00 mg/L 106 90.0- 110 127377289
Total Kjeldah) Nitrogen 533 5.00 mg/l, 107 90.0-110 127377300
Total Kjeldahl Nitrogen 5.30 5.00 mg/L 106 90.0-110 127377311
Total Kjeldahi Nitrogen 5.36 5.00 mg/L 107 90.0-110 127377318
Total Kjeldahl Nitrogen 5.37 5.00 mg/L 107 90.0-110 127377319

Duplicate

P cr Sample Result Uinknown Unit RPD Lty
Total Kjeldahl Nitrogen 2386190 1.02 1.97 mg/L 4.78 20.0
Total Kjeldahl Nitrogen 2386191 1.01 112 mg/L 10.3 20.0

Icv
Pardnicter Reading Known Units Recover®s  Liniisto File
Total Kjeldahl Nitrogen 544 5.00 mg/l 109 90.0-110 127377279

LCS Dup
Parayiecer PrepSer LCS LOSD Ao Limitsto LES? LOSD Ly KPD [T
Total Kjeldaht Nitrogen 1163800 5.30 5.41 5.00 20.0-110 106 108 mg/L  2.05 20.0
Mat. Spike
Paramnerer Sample Spike Unknown  Known Linits Recovery %o Limis "y File
Total Kjeldahl Nitrogen 2386190 6.09 1.07 5.00 mg/l 100 80.0-120 127377294
Total Kjeldahl Nitrogen 2386191 621 1.12 5.00 mg/L 102 80.0 - 120 127377297
Analytical Set 1163980 EPA 30002
AWRL/LOQC
I ! Reading  Known ity Recoverts  Linits’s File
Nitrate-Nitrogen Total 0.0255 0.0226 mg/l, 113 70.0-130 127373680
Blank

Paranicicr PropSer Reading MDD ML Linits File
Nitrate-Nitrogen Total 1163980 ND 0.00464  0.0226 mg/L 127373681
Sulfate 1163980 ND 0.160 0.300 mg/L 127373681

CCB
F & PrepSer Reading MDL AOL Units File
Nitrate-Nitrogen Total 1163980 ¢© 0.00464 0.0226 127373673
Nitrate-Nitrogen Total 1163980 ¢ 0.00464  0.0226 127373693
Nitrate-Nitrogen Total 1163980 O 0.00464  0.0226 127373705
Sulfate 1163980 0.0628 0.160 0.300 127373673
Sulfate 1163980 0.0803 0.160 0.300 127373693

Hroall: Kilgore. ProjectManagement@spllabs.com Report Page 5 of 7

3.25.2.23 Corporate - Kilgore: 2600 Dudley Road Kilgore TX 75662 Form iptPROJQCGN Created 12/70420 19 vio




QUALITY CONTROL

AWWS-A

AWWS Analytical Water & Wastewater Services Inc,
Arlin Braun

695 Shady Lane

Hallsville, TX 75650-

Printed  03/10/2025

B
Parameer PrepSet Reading MDL MQL LUnits File
Sulfate 1163980  0.0883 0.160 0.300 mg/L 127373705

@y
Larucicr Reading  Known Units Recoverte  Limis®s File
Nitrate-Nitrogen Total 240 2.26 mg/L 106 90.0-110 127373672
Nitrate-Nitrogen Total 2.36 226 mg/L 104 90.0-110 127373692
Nitrate-Nitrogen Total 240 2.26 mg/L 106 90.0-110 127373704
Sulfate 10.3 10.0 mg/L 103 90.0-110 127373672
Sulfate 103 10.0 mg/L 103 90.0-110 127373692
Sulfate 103 10.0 mg/L 103 90.0-110 127373704

LCS Dup

Paraineter PrepSer LCS LOSD Nurow Liniests LESY LESD%% Lnity RPE Liniia
Nitrate-Nitrogen Total 1163980 1.23 122 113 86.3-117 109 108 mg/l  0.816 200
Sulfate 1163980 5.56 5.55 5.00 854-124 111 111 meg/l. (0.180 200

MSD
Laramter Sauple ALY AMSD UNK Known Linuts MS% MSIq {nits RPLY Lttty
Nitrate-Nitrogen Total 2385991 279 294 245 22.6 80.0-120 113 119 mg/l. 5.73 20.0
Sulfate 2385991 1190 1240 1090 100 80.0-120 100 150 mg/l 40.0% 200
Nitrate-Nitrogen Total 2386004 292 303 0.729 22.6 80.0-120 126%* 131 % mg/L 3.79 20.0
Sulfate 2386004 400 418 317 100 80.0-120 83.0 101 mg/L 19.6 20.0

*Out RPD is Relative Percent Differance: abs(ra-rz) / mean(r,rz) * 100% Recoverth s Recovery Percent: result/ known * 100%
Blank - Method Blank  (reagent water or ather blank matvices that contains all reagents except standard(s) and is processed simultanecusly with and under the same

conditions as samples; carried through preparation and analytical procedures exactly like a sample; monttors); CCB - Continuing Calibration Blank; CCV - Cantinuing

Cafibration Verification (sarne standard used to prepare the curve; typically a mid-range concentration; verifies the continued validity of the calibration curva); MSD -
Matrix Spike Duplicate (replicate of the matrix spike; same solution and amount of Target analyte added 10 the MS is added to a third aliquot of saraple; quantifies
raatrix bias and precision.); LCS Dup - Laboratory Control Sample Duplicate (replicate LCS; analyzed when there is insufficient sample for duplicare or MSD; quantifies

accuracy and precision.); AWRL/LOQ C - Ambient Water Reporting Limitl.OQ Check Std; ICV - Initial Calibration Verification

Report Page 6 of 7

Corporate - Kilgore: 2600 Dudley Road Kilgere TX 75662 Form i ptEROICCCN Crented 1.




Tof1

1138366 CoC Print Group 001 of 001

OMAAA

rS-amplas Submitted By:

Name; EJ/\‘ n Qm:é'l‘o [

Company: ANWS Lle

Address:

Laboratory Chain-of-Custody
AWWS, INC.
Anatytical Water and Wastewater Services, Inc.

605 Shady Ln, Hallaviile, TX 75650; Phono (403) 868-9133; Fax (003) 061005

BN -

Analyses Reguestod

qan

City, St Zip:

Phaone; Fax:

AWWS Project Manager:

Projact Numbar: Projest Description:

tead

No,

No3_N S04

Samplo Identificutionil ocation Dty

Gratd

Moarx
Comp

Time

i

Prosurvativp

PG
Contars

X TN

Commants

V3/s<l 0720

NP | G

bSOy

i

a2 S5led]

o MAHH

npw

oo\

‘P

X

ig{b%@ VL\J_

|Bate h

ime
]Temp: . L ¢

__‘jTherm#: 8444 Corr Fact: 0.4C

J L1

Samples Collected By (Sipnature):

Mothod of Shipment:

Rondlved By:

Comments;

} Client z Z - @)M
[

Date/Tipe:

3= 400

A

b /(/v@/»/ “&M

{Relnquished By:

DatwTima:

Hucawod by:

fRelinquished By:

BatelTime:

Loggod in al AWWS Laboralory By:

AWWS COC Rov 1 Effactive 013015

Sample Received on fce? pYes o No
Cooler/Sample Secure? AYes o No

Temp______

Report Page 7 of 7




TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

SUMMARY OF APPLICATION IN PLAIN
LANGUAGE FOR TPDES OR TLAP PERMIT
APPLICATIONS

Summary of Application (in plain language) Template and
Instructions for Texas Pollutant Discharge Elimination System
(TPDES) and Texas Land Application (TLAP) Permit
Applications

The following summary is provided for this pending water quality permit application being
reviewed by the Texas Commission on Environmental Quality as required by 30 TAC Chapter
39. The information provided in this summary may change during the technical review of the
application and is not a federal enforceable representation of the permit application.

The City of Omaha (CN600647416) operates the City of Omaha wastewater treatment plant
(RN101919934), an activated sludge, extended aeration process plant with an aeration basin
(racetrack), clarifier, and chlorine contact chamber. The facility is located at approximately
2,800 feet southwest of the intersection of U.S. Highways 67 and 259, in Omaha, Morris
County, Texas 75571. This application is for a renewal to discharge at an annual average flow
of 200,000 gallons per day of treated domestic wastewater via Outfall 001.

Discharges from the facility are expected to contain five-day carbonaceous biochemical
oxygen demand (CBOD:;), total suspended solids (TSS), ammonia nitrogen (NH;-N), and
Escherichia coli. Additional pollutants are included in the Domestic Technical Report 1.0,
Section 7 Pollutant Analysis of Treated Effluent in the permit application package. Domestic
Wastewater is treated by an activated sludge, extended aeration process plant and the
treatment units include a bar screen, aerobic digester, clarifier, sludge drying beds and a
chlorine contact chamber.

TCEQ-20972 (11/08/2024) Page 1 of 1
Wastewater Individual Permit Application, Plain Language Template



Ms. Ern Crafton

Page 2

August 1, 2025

Permit No. WQ0010239001

APPLICATION. City of Omaha, P.O. Box 937, Omaha, Texas 75571 has applied to the Texas
Commission on Environmental Quality (TCEQ) to renew Texas Pollutant Discharge Elimination
System (TPDES) Permit No. WQ0010239001 (EPA LD. No. TX0071633) to authorize the
discharge of treated wastewater at a volume not to exceed a daily average flow of 200,000
gallons per day. The domestic wastewater treatment facility is located approximately 2,800
feet southwest of the intersection of US. Highway 67, and 259 on Sawmill Road, in the city of
Omaha, in Morris County, Texas 75571. The discharge route is from the plant site to an
unnamed tributary; thence to Okry Creek; thence to Boggy Creek; thence to Big Cypress Creek
Below Lake Sandlin. TCEQ received this application on July 29, 2025. The permit application
will be available for viewing and copying at Omaha City HaOS White Oak Avenue,
Omabha, in Morris County, Texas prior to the date this notice4e published in the newspaper.
The application, including any updates, and associated notices are available electronically at
the following webpage: https:/ /Www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications. This link to an electronic map of the site or facility's general
location is provided as a public courtesy and not part of the application or notice. For the
exact location, refer to the application.

httns://szisweb.tceq.texas.szov/LocationMaDDer/?marker=-94.739722.33.1 75555&level=18

Please submit the complete response, addressed to my attention by August 15, 2025. If you
should have any questions, please do not hesitate to contact me by phone at (512) 239-2441
or by email at Francesca.Findlay@tceq.texas.gov

Sincerely,

an c:é)rdaaé\

Francesca Findlay

Application Review and Processing Team (MC148)
Water Quality Division

Texas Commission of Environmental Quality

ff

Enclosure(s)

ce; Ms. Sara Bran, Treasurer, AWWS, Inc., 695 Shady Lane, Hallsville, Texas 75650




Francesca Findlay

From: AWWS, Inc. <awwsinc@gmail.com>

Sent: Tuesday, August 26, 2025 7:41 AM

To: Francesca Findlay

Subject: Re: WQ0010239001 City of Omaha

Attachments: WQ0010239001 Omaha Payment Submittal Form.pdf
Francesca,

Is this what you are looking for for the receipt/voucher number?

Thank you,

Erin

On Mon, Aug 25, 2025 at 3:23 PM Francesca Findlay <Francesca.Findlay@tceq.texas.gov> wrote:

Good afternoon,

[ am reviewing your documents, and [ have noticed that [ am missing a few items.

1. I do not have the receipt number or a voucher number for the payment of the
application.
2. We do not need the Spanish Plain Language Summary.

Please let me know if you have any questions.

Thank you,

Francesca Findlay

License & Permit Specialist

ARP Team | Water Quality Division

512-239-2441



Texas Commission on Environmental Quality

"Texas:

'I'dnil:‘.mcl:lﬂam.ng

Please consider whether it is necessary to print this e-mail

How is our customer service? Fill out our online customer satisfaction survey at
http://www.tceq.texas.gov/customersurvey.

From: AWWS, Inc. <awwsinc@gmail.com>

Sent: Friday, August 22, 2025 10:38 AM

To: Francesca Findlay <Francesca.Findlay@tceq.texas.gov>
Subject: WQ0010239001 City of Omaha

Francesca,

This emailis in response to your email sent 8/1/2025,

For Item 1, the Plain Language Summary is attached. | have a question about this. On page 6 of the
application, Section 8 Item E. 1. the application states if the answer is no, skip to Section 9. The plain
Lanuguage Summary Template is in Section E.F. This reads that the plain language summary is skipped
if you answer no to Section 8, Item E. 1. Can you clarify this?

Item 2. The physical description of the location in Section iii, item 25 of the Core Data is correct.

Item 3. There is one small correction that is needed. There is an extra '0'in front of the address for City
Hall. | have attached the document with the needed correction highlighted.